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Package leaflet: Information for the user 

 

Maalox, 40 mg/35 mg/mL oral suspension 

Maalox, 460 mg/400 mg/4.3 mL oral suspension 

Maalox, 400 mg/400 mg chewable tablets (sugar free) 

Aluminium hydroxide, magnesium hydroxide 

 

Read all of this leaflet carefully before you start using this medicine because it contains 

important information for you. 

Always use this medicine exactly as described in this leaflet or as your doctor, pharmacist or nurse has 

told you. 

- Keep this leaflet. You may need to read it again. 

- Ask your pharmacist if you need more information or advice. 

- If you get any side effects, talk to your doctor, pharmacist or nurse. This includes any possible 

side effects not listed in this leaflet. See section 4. 

- You must talk to a doctor if you do not feel better or if you feel worse after 10 days. 

 

What is in this leaflet  

1. What Maalox is and what it is used for 

2. What you need to know before you use Maalox 

3. How to use Maalox  

4. Possible side effects 

5. How to store Maalox 

6. Contents of the pack and other information 

 

 

1. What Maalox is and what it is used for 

 

Maalox is a balanced combination of magnesium and aluminium hydroxide (as an algeldrate), which 

has a potent ability to neutralise acids and a protective effect on the oesophageal, gastric and duodenal 

mucous membranes. Maalox alleviates pain caused by increased acidity in the upper part of the 

gastrointestinal tract for several hours. 

 

Maalox is indicated for the symptomatic treatment of heartburn and the gastro-oesophageal reflux 

disease (rise of gastric content in the oesophagus) in adults and adolescents from the age of 15. 

 

 

2. What you need to know before you use Maalox 

 

Do not take Maalox 

- if you are allergic to aluminium hydroxide, magnesium hydroxide or any of the other 

ingredients of this medicine (listed in section 6). 

- if you have acute renal impairment. 

 

Warnings and precautions 

Ask your doctor, pharmacist or nurse for advice before taking Maalox 

- if you have lost weight, 

- if you have swallowing difficulty or a persistent stomach pain; 

- if this is your first episode of a gastrointestinal disease or if its nature has changed lately; 

- if you have renal failure. 

 

Maalox contains sorbitol 

This medicine contains 109.9 mg of sorbitol in one chewable tablet. 

 

Sorbitol is a source of fructose. If you (or your child) have a rare form of hereditary fructose 

intolerance, you (or your child) must not take this medicine. The body of patients with hereditary 

fructose intolerance cannot break down fructose. It can cause serious side effects. 
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Before using the medicine, tell your doctor if you (or your child) have hereditary fructose intolerance 

or if you (or your child) can no longer consume sweet foods or drinks because of nausea, vomiting or 

unpleasant symptoms such as bloating, stomach cramps or diarrhoea. 

 

Maalox contains benzyl alcohol 

This medicine contains 0.000068 mg of benzyl alcohol in one chewable tablet. 

 

Benzyl alcohol can cause allergic reactions. Benzyl alcohol has been associated with the risk of a 

serious side effect of breathing problems in young children (so-called "asphyxia syndrome"). 

 

Consult your doctor or pharmacist if you are pregnant or breastfeeding. Benzyl alcohol taken in large 

amounts can build up in your body and cause side effects (called 'metabolic acidosis'). 

 

Consult your doctor or pharmacist if you have liver or kidney disease. Benzyl alcohol taken in large 

amounts can build up in your body and cause side effects (called 'metabolic acidosis'). 

 

Children 

Use of magnesium hydroxide may cause hypermagnesemia in small children, especially in the 

presence of kidney damage or dehydration.  

 

Other medicines and Maalox 

Tell your doctor or pharmacist if you are taking, have recently taken or might take any other 

medicines, as Maalox may affect the action of certain other medicines and other medicines may affect 

the action of Maalox.  

This applies in particular to the following medicinal products: 

- medicines for heart disease, such as digoxin, quinidine, metoprolol, atenolol and propranolol; 

- medicines for anemia, such as iron salts; 

- medicines for stomach ulcers and hyperacidity, such as ranitidine or cimetidine (H2-receptor 

antagonists); 

- medicines for malaria, such as chloroquine; 

- medicines for bone diseases, such as bisphosphonates; 

- medicines for allergies, inflammation and abnormal immune reactions, such as glucocorticoids; 

- medicines used to treat kidney disease, such as citrates; 

- medicines for tuberculosis, such as ethambutol, isoniazid; 

- anti-infectives such as fluoroquinolones, lincosamides, ketoconazole, cyclins, cephalosporins 

(cefpodoxim and cefdinir), dolutegravir, elvitegravir, raltegravir potassium, tenofovir 

alafenamide combination antiviral drug containing fumarate/emtricitabine/biktegravir sodium, 

rilpivirine; 

- medicines for mental disorders (psychosis), such as phenothiazines, neuroleptics; 

- medicines for when the potassium levels are too high in the body, such as 

polystyrenesulphonate; 

- painkillers such as diflunisal, indomethacin; 

- substances used in dentistry, eg sodium fluoride; 

- medicines for seizures, such as phenytoin, gabapentin; 

- medicines for hypothyroidism, such as levothyroxine; 

- medicines for joint pain and metabolic disorders, such as penicillamine; 

- medicines to lower blood cholesterol, such as rosuvastatin; 

- anticancer medicines such as nilotinib, dasatinib monohydrate; 

- medicines for haematopoietic disorders, such as eltrombopagolamine; 

- medicines for pulmonary hypertension (high blood pressure in the lungs), such as riociguate. 

 

Antacids (medicines that reduce the acidity of gastric content) should not be taken concomitantly with 

other medicines. As a precaution, it is advisable to take antacids 2 hours before or after taking other 

medicines (4 hours for fluoroquinolones).  

Maalox contains antacids (aluminium hydroxide and magnesium hydroxide). Maalox should not be 

taken at the same time as other medicines containing antacids to avoid overdose of antacids.  
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The quantity of ingested aluminium hydroxide should be considered in patients with a chronic kidney 

disease receiving dialysis or in the case of long-term treatment with Maalox. 

If symptoms persist or worsen after a 10-day treatment, do not increase the dose. Ask a doctor or 

pharmacist for advice. 

 

Pregnancy, breast-feeding and fertility 

During pregnancy, this medicine may be used under a doctor’s permission only. Breast-feeding may be 

continued during treatment with this medicine. 

 

Driving and using machines 

Maalox has no influence on the ability to drive and use machines. 

 

Maalox contains sorbitol and maltitol 

Maalox oral suspension contains sorbitol as an excipient. 

Maalox sugar-free chewable tablets contain sorbitol and maltitol as excipients. 

If you have been told by your doctor that you have intolerance to some sugars, talk to your doctor 

before taking this medicine. 

Maalox sugar-free chewable tablets are suitable for diabetics. 

 

 

3. How to use Maalox  

 

Maalox is intended for adults and adolescents from the age of 15. 

 

Always use this medicine exactly as described in this leaflet or as your doctor or pharmacist has told 

you. Check with your doctor or pharmacist if you are not sure.  

 

Maalox oral suspension: 

Oral suspension as single doses of 4.3 mL: 1–2 sachets to treat heartburn and food reflux. Do not take 

more than 12 sachets a day. Before use, mix the suspension carefully by rubbing the sachet between 

your fingers. Swallow the sachet without diluting. 

Oral suspension in a bottle: 1 tablespoon (15 mL) to treat heartburn and food reflux. Do not take more 

than 6 tablespoons a day. Shake the bottle well before use! 

 

Maalox chewable tablets: 

Suck or chew 1–2 tablets to treat heartburn and food reflux. A maximum of 6 times a day, but no more 

than 12 tablets a day. 

 

Do not use on more than 10 consecutive days. 

 

If you feel that the effect of Maalox is too strong or too weak, talk to your doctor or pharmacist. 

 

If you take more Maalox than you should 

Excessive use of the medicine may cause diarrhoea or constipation. 

Aluminium hydroxide may cause constipation and overdose of magnesium salts may cause the 

intestinal activity to slow down. 

 

If you forget to take Maalox  

Do not take a double dose to make up for a forgotten dose. 

 

If you have any further questions on the use of this product, ask your doctor or pharmacist. 

 

 

4. Possible side effects 

 

Like all medicines, this medicine can cause side effects, although not everybody gets them. 
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Incidence is classified as follows: 

Very common ≥ 10% 

Common ≥ 1 and < 10% 

Uncommon ≥ 0.1% and < 1% 

Rare ≥ 0.01 and < 0.1% 

Very rare < 0.01% 

Unknown (cannot be estimated from available data). 

 

In recommended doses, side effects are uncommon. 

 

Immune system disorders 

Unknown: hypersensitivity reactions, such as itching, hives, angioedema and anaphylactic reactions. 

 

Gastrointestinal disorders 

Uncommon: diarrhoea or constipation. 

Unknown: stomach ache  

 

Metabolism and nutritional disorders 

Very rare: hypermagnesemia, which has been observed with prolonged use of magnesium hydroxide 

in patients with kidney damage. 

Unknown: hyperaluminemia, hypophosphataemia. 

 

Excessive use of the medicine may cause diarrhoea or constipation. 

 

Reporting of side effects 

If you get any side effects, talk to your doctor, pharmacist or nurse. This includes any possible side 

effects not listed in this leaflet. You can also report side effects directly via www.ravimiamet.ee. By 

reporting side effects, you can help provide more information on the safety of this medicine. 

 

 

5. How to store Maalox 

 

Keep this medicine out of the sight and reach of children. 

 

Oral suspension as single doses in sachets and chewable tablets (sugar free):  

This medicine does not require any special storage conditions. 

 

Oral suspension in a plastic bottle: do not store at a temperature higher than 25 ºC. After the initial 

opening, the suspension is suitable for 6 months. 

 

Do not use this medicine after the expiry date which is stated on the package. The expiry date refers to 

the last day of that month. 

 

Do not throw away any medicines via wastewater or household waste. Ask your pharmacist how to 

throw away medicines you no longer use. These measures will help protect the environment. 

 

 

6. Contents of the pack and other information 

 

What bottled Maalox oral suspension contains 

- The active substances are magnesium hydroxide and aluminium hydroxide (as an algeldrate). 15 

mL or 1 tablespoon of suspension contains 600 mg of magnesium hydroxide and 525 mg of 

aluminium hydroxide. 

- The other ingredients are concentrated hydrochloric acid, citric acid, D-mannitol, essential 

peppermint oil, domiphen bromide, sodium saccharin, sorbitol (non-crystallised) and purified 

water. 

 

http://www.ravimiamet.ee/
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What Maalox oral suspension as single doses in 4.3 mL sachets contains 

- The active substances are magnesium hydroxide and aluminium hydroxide. 1 sachet (4.3 mL) 

contains 400 mg of magnesium hydroxide and 460 mg of aluminium hydroxide (equals 230 mg 

of aluminium oxide). 

- The other ingredients are 64% sucrose solution, sorbitol solution (non-crystallised), xanthan 

gum, guar gum, sodium chloride, lemon flavouring (lemon oil, alpha-tocopherol, vitamin E, 

lemon oil terpene, lime oil, orange oil, coconut oil and citral). 

 

What Maalox chewable tablets (sugar free) contain: 

- The active substances are magnesium hydroxide and aluminium hydroxide. 1 chewable tablet 

contains 400 mg of magnesium hydroxide and 400 mg of aluminium hydroxide (equals 200 mg 

of aluminium oxide). 

- The other ingredients are sorbitol solution (non-crystallised), maltitol, glycerol (85%), sodium 

saccharin, lemon flavouring (acacia, lemon flavouring, butylated hydroxyanisole (E320) and 

purified water), talc and magnesium stearate. 

 

What Maalox looks like and contents of the pack 

Oral suspension as single doses in 4.3 mL sachets, 20 sachets in a carton. 

Oral suspension in a 250 mL or 355 mL plastic bottle. 

White or slightly yellowish homogeneous suspension. 

20 or 40 chewable tablets (sugar free) in a blister package. 

Bevelled-edge, white or yellowish, round, lemon-scented, engraved tablet.  

One blister contains 10 chewable tablets. 

 

Marketing Authorisation Holder and Manufacturer 

Marketing Authorisation Holder 

Opella Healthcare France SAS 

82 Avenue Raspail 

94250 Gentilly 

France 

 

Manufacturer (Maalox sugar-free chewable tablets) 

Sanofi S.r.l. 

Strata Statale17, Km 22 

67019 Scoppito (AQ) 

Italy 

 

Manufacturer (bottled Maalox oral suspension and single doses in 4.3 mL sachets) 

Nattermann & Cie. GmbH 

Nattermannallee 1 

50829 Cologne 

Germany 

 

Opella Healthcare Italy S.r.l. 

Viale Europa 11 

21040 Origgio (VA) 

Italy 

 

For any information about this medicine, please contact the local representative of the Marketing 

Authorisation Holder: 

UAB „STADA Baltics“ 

A. Goštauto g. 40A 

03163 Vilnius 

Lithuania 

Tel. +372 6011 910 

 

This leaflet was last revised in April 2022. 
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HEALTH INFORMATION 

Maalox is a medicine for alleviating stomach pain. 

 

Heartburn and food reflux may be induced by changes in the diet (sour or spicy food, alcohol, etc.), as 

well as by some medicines (acetylsalicylic acid, anti-inflammatory drugs, etc.). Ask a doctor for advice, 

if necessary. 

To reduce the abovementioned symptoms, follow these instructions: 

- do not eat large amounts of fatty food at once; 

- avoid chocolate, spices, fruit juice, carbonated drinks; 

- eat varied foods; 

- watch your weight, be physically active; 

- do not perform strenuous activities immediately after a meal; 

- avoid excessive alcohol or cigarette consumption. 


